
 

 

 
TENTATIVE ORDER No. R2-2020-00XX 

NPDES No. CA0004961 
 

The following discharger is subject to waste discharge requirements (WDRs) set forth in this Order: 
Table 1. Discharger Information 

Discharger Tesoro Refining & Marketing Company LLC 
Facility Name Marathon Martinez Refinery 

Facility Address 
150 Solano Way 
Martinez, CA 94553 
Contra Costa County 

CIWQS Place Number 228968 
 

Table 2. Discharge Locations 
Discharge 

Point 
Effluent  

Description 
Discharge 

Point Latitude 
Discharge  

Point Longitude 
Receiving  

Water 

001 Treated refinery process wastewater and 
stormwater 38.0483 -122.08944 Suisun Bay 

003 Stormwater from about 76 acres in 
southwestern portion of Tract 4 tank farm 38.0122 -122.0652 Lower 
[...]
Table F-1. Facility Information ............................................................................................................. F-3 
Table F-2a. Summary of Previous Technology-Based Effluent Limitations  and Monitoring Data, 

Discharge Point No. 001 ...................................................................................................... F-7 
Table F-2b. Summary of Previous Water Quality-Based Effluent Limitations  and Monitoring 

Data, Discharge Point No. 001 ............................................................................................ F-8 
Table F-3. Previous Stormwater Effluent Limitations .......................................................................... F-8 
Table F-4. Stormwater Quality (mg/L) ................................................................................................. F-8 
Table F-5. Basin Plan Beneficial Uses ................................................................................................ F-10 
Table F-6. Technology-Based Effluent Limitations for Process Wastewater ..................................... F-15 
Table F-7. Site-Specific Translators ................................................................................................... F-20 
Table F-8. Reasonable Potential Analysis .......................................................................................... F-21 
Table F-9. WQBEL Calculations ........................................................................................................ F-28 
Table F-10. Monitoring Requirements Summary ................................................................................. F-35 



Tesoro Refining & Marketing Company LLC  Tentative Order No. R2-2020-00XX 
Marathon Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-3 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the 
requirements of this Order. As described in section II.B of the Order, the Regional Water Board 
incorporates this Fact Sheet as findings supporting the issuance of the Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 2 071048001 
CIWQS Place ID 228968 
Discharger Tesoro Refining & Marketing Company LLC 
Facility Name Marathon Martinez Refinery 

Facility Address 
150 Solano Way, Martinez, CA 94553 
Contra Costa County 

Facility Contact, Title, Phone Peter Carroll, Environmental Engineer, 925-335-3497 
Authorized Person to Sign and 
Submit Reports June Christman, Environmental Supervisor, 925-370-3275 

Mailing Address Same as Facility Address 
Billing Address Same as Facility Address 
Facility Type Petroleum Refinery 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program N/A 
Reclamation Requirements No 
Mercury and PCBs Requirements NPDES Permit No. CA0038849 
Nutrients N/A 
Hydraulic Capacity 10.44 million gallons per day (MGD) 
Average Facility Flow 4.6 MGD  
Watershed Suisun Bay 
Receiving Water Suisun Bay 
Receiving Water Type Estuarine 
 

A. The Tesoro Refining & Marketing Company LLC (Discharger), a subsidiary of Marathon 
Petroleum Corporation, owns and operates the Marathon Martinez Refinery (Facility). The Facility 
discharges treated wastewater and stormwater to Suisun Bay, a water of the United States. 
Attachment B provides maps of the area around the Facility and the stormwater discharge points.  
 
For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System (NPDES) 
Permit No. CA0004961. The Discharger was previously subject to Order No. R2-2015-0033 



Tesoro Refining & Marketing Company LLC  Tentative Order No. R2-2020-00XX 
Marathon Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-4 

(previous order). The Discharger filed a Report of Waste Discharge and submitted an application for 
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on December 5, 2019.  

The Discharger is authorized to discharge subject to the WDRs in this Order at the discharge 
locations described in Table 2 of this Order. Regulations in 40 C.F.R. section 122.46 limit the 
duration of NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this 
Order limits the effective period for the discharge authorization. Pursuant to California Code of 
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit are automatically 
continued pending reissuance of the permit if the Discharger complies with all requirements for 
continuation of expired permits. (See 40 C.F.R § 122.6[d].) 

C. The discharge is also regulated under NPDES Permit Nos. CA0038849, which establishes 
requirements on mercury and polychlorinated biphenyls (PCBs) from wastewater discharges to 
San Francisco Bay. This Order does not affect that permit. 

II. FACILITY DESCRIPTION 

The Facility receives crude oil by tanker or pipelines for the production of unleaded gasoline and 
diesel fuels. U.S. EPA has classified the Facility as a cracking refinery pursuant to 40 C.F.R. section 
419.20. The Facility processes an average crude throughput of about 149,500 barrels per day 
(bbls/d). 

A. Wastewater Treatment 

The Facility discharges process wastewater, non-process wastewater, sanitary wastewater, and 
stormwater at Discharge Point No. 001 after treatment at a wastewater treatment plant. Process 
wastewater includes wastewater from sour water strippers, an ammonia recovery unit, an acid plant, 
cooling tower blowdown, boiler blowdown, cooling tower and boiler blowdown from the Foster 
Wheeler Cogeneration Plant, neutralized demineralizer regeneration, the fire water system, and 
remediation activities (groundwater). Process wastewater also includes non-hazardous wastewater 
generated from offsite Discharger-owned facilities, the MECS Catalyst Plant, and cooling tower and 
boiler blowdown from the Matheson Dioxide Plant. The wastewater treatment plant also treats 
sanitary wastewater and stormwater from about 717 acres of process areas. Attachment C provides 
wastewater collection and treatment process flow diagrams. 

The Discharger routes process wastewater to a central pump station (i.e., No. 1 pump station). 
From this pump station, process wastewater flows to an API oily-water and solids separator that 
consists of a head channel that feeds four concrete channels. The API separator uses a chain-
driven system to remove oil and solids. The Discharger pumps this material to Tanks 699 and 
700 for additional oil and water separation and recovery. After the API separator, wastewater 
flows by gravity to four dissolved nitrogen flotation (DNF) units where additional oil and solids 
are removed. 

From the DNF units, wastewater is routed through an air stripper, where a blower forces air 
through a grid of perforated tubes. The vapors from the air stripper, DNF units, and API 
separator are incinerated in a thermal oxidizer. The Discharger pumps wastewater from the air 
stripper to Surge Pond No. 1 for biotreatment. Surge Pond No. 1 is a 14-acre rectangular basin 
that is baffled into four cells, where aeration and nutrients are provided. From Surge Pond No. 1, 
wastewater flows by gravity to Surge Pond No. 2. Surge Pond No. 2 is a 6-acre rectangular basin 



Tesoro Refining & Marketing Company LLC  Tentative Order No. R2-2020-00XX 
Marathon Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-5 

that is also aerated. The Discharger may pump up to 900 gallons per minute of wastewater from 
Surge Pond No. 2 to the refinery for reuse as industrial water. The remaining wastewater from 
Surge Pond No. 2 is pumped to the Bio-Oxidation Pond (Ox Pond). The Ox Pond is about 108 
acres with an estimated capacity of 216 million gallons. It typically operates with a volume of 
around 150 million gallons. The Ox Pond is aerated at the inlet to the pond. It passively treats 
wastewater by providing retention time of about 30 days. 

From the Ox Pond, the Discharger routes wastewater to two clarifiers that operate in parallel. In 
the clarifiers, the Discharger adds coagulants and flocculants to enhance settling of wastewater 
solids. Clarifier solids are centrifuged and disposed of offsite. The supernatant from the 
centrifuge is routed to Surge Pond No. 1. From the clarifiers, wastewater flows through a toothed 
weir to two filters (Round and Zimpro) that operate in parallel. The Round filter is a multimedia 
(sand and anthracite) filter and consists of six chambers, while the Zimpro filter is a six-celled 
trickling sand filter. Both filters contain automatic backwash functions that allow continuous 
operation. Backwash water from the filters is routed to Surge Pond No. 1 for treatment, and 
treated wastewater is routed to twelve granular activated carbon (GAC) columns that operate in 
pairs (i.e., lead and lag). The Discharger uses the GAC columns to ensure that treated wastewater 
is not toxic to aquatic life. Backwash water from the GAC columns is also discharged to Surge 
Pond No. 1 for further treatment.  

The Discharger may partially route treated wastewater around the GAC columns when toxicity 
levels are low to increase flow through the wastewater treatment plant. This Order allows this to 
occur during the wet season to increase outflow from the Ox Pond. Re-routing water in this 
manner is not a bypass subject to Discharge Prohibition III.C of the Order (see Fact Sheet 
§ IV.A.3). 

After the GAC columns, the Discharger normally routes the fully treated wastewater to the Coke 
Pond for flow equalization or discharges it directly to the Clean Canal. The Clean Canal also 
receives stormwater runoff and neutralized demineralizer reject water from the Discharger’s 
water treatment plant. The Clean Canal conveys the treated wastewater and other streams to a 
sump containing three pumps that discharge to Suisun Bay under the Avon Wharf. The average 
discharge rate from September 2015 through December 2019 was 4.6 MGD; the hydraulic 
capacity of the treatment plant is approximately 10.44 MGD. 

The Facility also has several stormwater discharge points; however, most Facility stormwater is 
routed to the refinery’s wastewater treatment plant for treatment and discharge at Discharge Point 
No. 001. 

Treated wastewater is discharged from the Clean Canal to Suisun Bay (Discharge Point No. 001). 
The discharge occurs through a 27-inch diameter multi-port diffuser located under the Avon Wharf. 
The diffuser consists of six ports, each 8 inches in diameter, located approximately 8 feet above the 
Suisun Bay floor, and 48 feet below mean lower low water. The diffuser ports are spaced between 
2 feet and 4 feet 4 inches. Additionally, the diffuser ports are at angles ranging from -65 to 65 
degrees with respect to the main pipe. 

B. Stormwater Treatment and Control 

Discharge Point No. 001 includes discharge of stormwater from approximately 717 acres, which is 
about 68 percent of the Facility by land. The Facility discharges the remainder of stormwater runoff 



Tesoro Refining & Marketing Company LLC  Tentative Order No. R2-2020-00XX 
Marathon Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-6 

from mostly non-process areas through 10 stormwater discharge points (see Table 2 of the Order). 
Attachment B Figure B-2 shows the locations of the stormwater discharge points. Drainage areas 
that discharge to Discharge Point Nos. 003 and 004 first drain into collection ponds. Laundering 
devices prevent oil from entering these discharges. Discharge Point Nos. 005 through 006 discharge 
directly to adjacent surface waters.  

1. Discharge Point No. 003. Discharge Point No. 003 discharges stormwater runoff from about 
76 mostly unpaved acres that include a tank farm. Stormwater is controlled by swales and berms 
that direct runoff to a series of five retention ponds that flow into the Tract 4 West Retention 
Basin. Stormwater from the Basin discharges to Lower Walnut Creek at Discharge Point 
No. 003 when accumulated water exceeds about five feet in depth. 

2. Discharge Point No. 004. Discharge Point No. 004 discharges stormwater runoff from about 
198 acres that include a roughly 47-acre tank farm and mostly unpaved open land. Some of the 
developed areas include a Chevron refined products terminal, PG&E switch station, and the 
Matheson site and associated railcar, where organic gasses are stored. Stormwater is controlled 
by swales and berms that direct runoff to either the South Pond or into drop inlets along the 
western edge of Solano Way that connect to South Pond by a subsurface pipe. Stormwater from 
the South Pond flows into the Tract 6 Diversion Canal and the Cardox Pond. When the level in 
the Cardox Pond is sufficiently high, it discharges to the wetlands upstream of Hastings Slough.  

Discharge Point No. 004 also drains a 151-acre area at the southeastern corner of the Facility 
that serves as a tank farm, but also includes offices and an area for equipment laydown in its 
northernmost portion. Berms around the tank farm provide storage retention time for 
stormwater. The berms and swales direct runoff to the Tract 6 Diversion Canal and ultimately to 
the Cardox Pond.  

3. Discharge Point Nos. 005-T2S-A, 005-T2S-B, 005-T2S-C, and 005-T2SW. These discharge 
points discharge stormwater runoff from about 21 acres that include paved and developed areas, 
including the Foster Wheeler cogeneration facility. Stormwater is controlled by swales and 
slopes that direct runoff to lowland areas that contain a bioswale and discharge grates that drain 
to Lower Walnut Creek. 

4. Discharge Point No. 005-T2NW. Discharge Point No. 005-T2NW discharges stormwater 
runoff from about 4.7 acres that include developed lands associated with the 50 Crude Unit. 
Stormwater is controlled by swales and slopes that direct runoff to lowland areas adjacent to 
Lower Walnut Creek.  

5. Discharge Point No. 005-T4NW. Discharge Point No. 005-T4NW discharges stormwater 
runoff from about 14 acres that include undeveloped perimeter land downslope from the Tract 4 
tank farm. The area is steep and unpaved. Stormwater is controlled by swales and berms. 
Stormwater discharges to the lowlands east of Tract 4 and then to Lower Walnut Creek. 

6. Discharge Point No. 005-T4SW. Discharge Point No. 005-T4SW discharges stormwater 
runoff from about 5.3 acres of mostly undeveloped lands beyond the historic Tract 4 tank farm. 
The area is steep and unpaved. Stormwater is controlled by swales and berms. Stormwater from 
the Basin discharges to Lower Walnut Creek. 



Tesoro Refining & Marketing Company LLC  Tentative Order No. R2-2020-00XX 
Marathon Martinez Refinery NPDES No. CA0004961 
 

 
Attachment F – Fact Sheet F-7 

7. Discharge Point No. 006. Discharge Point No. 006 discharges stormwater runoff from about 
7.4 acres that include the Waste Management Unit. The area is fitted with a cap that sheets 
stormwater and discharges to Walnut Creek. 

C. Collection System 

The Discharger’s Maintenance Department is responsible for cleaning, repairing, and 
maintaining the oily water collection system (Collection System) at the Facility. The Discharger 
cleans drain inlets, manholes, major trunks, and feeder trunks annually, or semi-annually, using 
truck mounted water jetting equipment. When the Discharger recovers material during cleaning, 
it evaluates the potential for line failure (e.g., recovery of sand or gravel may indicate pipe 
structural problems). If anomalies are documented, the Discharger will inspect these areas by 
remote video or excavation and direct visual inspection. The Refinery Operations Group 